
•   Universal vegetable slicer with a large choice of stainless steel discs. All parts in contact 
with food are easily removable and dishwasher-proof for quick cleaning: cutting 
chamber, pusher, hopper and pusher handle. Thought-out ergonomics, the device is 
designed to be used by both left-and right-handed.

•  Two hoppers to adapt to all types of vegetables: a wide hopper of 217 cm2 for bulky 
vegetables such as cabbage, celeriac and a cylindrical hopper of Ø 60.5 mm 
for long and delicate vegetables (zucchinis, cucumbers). A side food chute with a 
20 cm passage to install a deep GN collection container (20 cm).

•  An induction motor, integrated in the metal motor block, with a power of 

1100 W and a single-phased power supply of 220 - 240 V. Easy-to-use control panel.

•  Magnetic detection which prevents the appliance from starting if an anomaly is 
detected. The appliance stops as soon as it detects any type of inappropriate use.

• Optional stainless steel discs, dishwasher-proof.

• Capacity up to 300 kg/h, suitable for as much as 400 covers per service.

• Capable of grating, slicing, cutting fruits and vegetables.

• Ergonomic, ambidextrous, stainless steel pusher handle.

• All parts in contact with food are removable without tools and are dishwasher-proof.

• �Easy-to-use waterproof control panel with on/off button, selected speed displayed, speed
adjuster (5 speed levels). The digital display enables you to navigate on the screen and
access the different operating modes: 1 fixed speed, 2 fixed speeds, variable speed.
The “PULSE”, “REVERSE”, “TIMER“ and “COUNTDOWN TIMER“ functions are only available with
the FOOD PROCESSOR mode.

• �Very practical side disposal, without projection, enabling the use of deep collection
containers.

• Automatic start with the pusher-handle.

• Automatic magnetic detection for total operator safety.

• Wide choice of stainless steel discs with a diameter of 225 mm (optional).

DESCRIPTION

 VEGETABLE SLICER 1100 W.

 �VOLTAGE 220 - 240 V /
SINGLE-PHASED.

 WITH DIGITAL DISPLAY SCREEN.

 �VARIABLE SPEED FROM
320 RPM TO 720 RPM.

 �5 SPEED LEVELS.

 �STAINLESS STEEL PUSHER HANDLE.

 �DELIVERED WITHOUT DISC.

MAIN CHARACTERISTICS

• ��French design and manufacture, guaranteed quality, robustness and repairability -
The DYNAMIC vegetable slicer is easily disassembled, repairable and reassembled. 
DYNAMIC guarantees the immediate availability of spare parts.

• �Thanks to its unique design, this is an extremely versatile and aesthetic device. The
design is based on users’ real needs: the use of first quality materials (stainless
steel), thought-out ergonomics, details and tips guaranteeing hygiene and safety
(patent pending).

• Upgradeable device into combined vegetable slicer / food processor.

• �A product designed with sustainable development in mind – 80% of the materials
used are made from stainless steel and aluminium.

ADVANTAGES

Dynamic - 518 rue Léo Baekeland BP57 - 85290 Mortagne sur Sèvre

Tel : +33 (0)2 51 63 02 72   E-mail : export@dynamicmixers.com

Follow us on our social media accounts !

www.dynamicmixers.com

VARIABLE SPEED
WITH DIGITAL 

DISPLAY SCREEN

STAINLESS 
STEEL & 
METAL 

MOTOR 
BASE

P

A
TENTE

D

s
ystem

Ref. : CL150

ELECTRICAL VEGETABLE SLICER
WITH VARIABLE SPEED AND DIGITAL DISPLAY SCREEN



ELECTRICAL VEGETABLE SLICERS RANGE /  

WITH 2 SPEEDS & VARIABLE SPEED / Ref : CL150

CONSTRUCTION 

• An induction motor, integrated in the motor block, ensuring robustness and reliability over time.

• Integrated air vents on the motor unit for good engine ventilation.

• Extremely solid base.

• POWER : 1100 W.

• VOLTAGE : 220 - 240 V  / SINGLE-PHASE.

• 5 SPEEDS : from 320 Rpm to 720 Rpm.

• Easy and quick to dismantle accessories without tools (patent pending).

•	CL1005            0,5MM SLICING DISC

•	CL1015            1,5MM SLICING DISC

•	CL1025            2,5MM SLICING DISC

•	CL1030            3MM SLICING DISC

•	CL1040            4MM SLICING DISC

•	CL1050            5MM SLICING DISC

•	CL1070            7MM SLICING DISC

•	CL1080            8MM SLICING DISC

•	CL1090            9MM SLICING DISC

•	CL1110            11MM SLICING DISC

•	CL1120            12MM SLICING DISC

•	CL1130            13MM SLICING DISC

•	CL2002            2MM GRATING DISC

•	CL2003            3MM GRATING DISC

•	CL2005            5MM GRATING DISC

•	CL2009            9MM GRATING DISC

•	CL3032            3X2MM JULIENNE DISC

•	CL3042            4X2MM JULIENNE DISC

•	CL3044            4X4MM JULIENNE DISC

•	CL3055            5X5MM JULIENNE DISC

•	CL3052            5X2MM JULIENNE DISC

•	CL3088            8X8MM JULIENNE DISC

•	CL4008            DICING KIT 8X8MM

•	CL5008            FRENCH FRIES KIT 8X8MM

OPTIONAL ACCESSORIES VEGETABLE SLICER MODE

JULIENNE DISC SLICING DISC GRATING DISC

DICING KIT FRENCH FRIES KIT



3826

3827

3828

de CL1005 à CL1130

de CL2002 à CL2009

3844

3847

3848

 3851, 3852, 3856

3845-3846

CL4008 - CL5008

CL9000

CL9000

de CL3032 à CL3088

 5
10

m
m

 / 
20

" 

 2
15

m
m

 - 
8.

5"
 

 400mm / 16" 

 4
75

m
m

 / 
18

.7
" 

 5
10

m
m

 / 
20

" 

 505mm / 20" 

 4
75

m
m

 / 
18

.7
" 

 5
05

m
m

 / 
20

" 

 400mm / 16" 

 7
65

m
m

 / 
30

" 

 635mm / 25" 

Panneau de commande
Echelle : 1:2

ITEM NO. Designation Code_vente Code_Achat QTY.
1 Cuve aluminium 0453CL 0453CL 1
2 Pied 3825 3825 4
3 Socle aluminium 0452CL 0452CL 1
4 Induit du moteur seul - - 1
5 Roulement 0612 0612 2
6 Tôle stator de moteur de CL - - 1
7 Turbine de moteur 385119 385119 1
8 Rondelle élastique ondulée D47 385118 - 1
9 Insert de turbine 385120 - 1
10 Carter inférieur alu 0454CL 0454CL 1
11 Goupille 5x24 0763 0763 1
12 Axe de moteur 0811CL 0811CL 1
13 Goupille 5x28 0764 0764 1
14 Rondelle plate A2 série M d4 1304 1304 19
15 Vis CHC M5x100 inox A2 079988 079988 4
16 Joint à lèvre 40x28x7 0600CL 0600CL 1
17 Support de variateur 385121 385121 1
18 Variateur 230V MONO 9392.2 9392;2 1
19 Vis CHC M4x20 079992 079992 3
20 Ecrou frein M4 079987 079987 1
21 Vis CHC M4x8 A2 079986 079986 7
22 Support de capteur 385111 385111 3
23 Capteur 3822 3822 4
24 Ecroun bas M8 - - 8
25 Support de capteur de poignée 385112 385112 1
26 Support de carte à bouton 3806 3806 1
27 Circuit à boutons 3801 3801 1
28 Vis à tôle TCB 2.9x9.5 inox 079925 079925 5
29 Etiquette 1 vitesse ETIQ0070 ETIQ0070 1
30 Serre-câble 3823 3823 1
31 Cordon d'alimentation 3820 - 1
32 Palier d'axe de blocage 385115 385115 1
33 Axe de blocage 385117 385117 1
34 Boule d'axe 385114 385114 1
35 Ressort d'axe de blocage 385116 385116 1
36 Passe-fil D8 3824 3824 1
37 Axe de pince 385113 385113 2
38 Goupille 3x20 0744 0744 2
39 Bouchon D13 119965G 119965G 4
40 Pince fermée 385106 385106 1
41 Couvercle de pince 385106 385106 1
42 Vis M6x20 0796 0796 2
43 VIS TFHC M6x30 079985 079985 2
44 Tube de poignée 3843 3843 1
45 Tôle de poignée 3843 3843 1
46 Pivot de poignée 3843 3843 1
47 Butée arrière 3843 3843 2
48 Goulotte de poignée 3843 3843 1
49 Equerre haute 3843 3843 1
50 Pousse-légume 3843 3843 1
51 Equerre basse 3843 3843 2
52 Aimant 8x4 079948 079948 3
53 Loquet de couvercle 382805 382805 1
54 Obturateur 382803 382803 1
55 Attache de couvercle 382804 - 1
56 Vis TCB 3.9x13 079984 079984 2
57 Vis TCB 3.9x38 079983 079983 2
58 Capot de couvercle 3842 3842 1
59 Goulotte de couvercle 3842 3842 1
60 Ejecteur 3847 3847 1
61 Bac d'évacuation 3841 3841 1
62 Support de disque - - 1
63 Insert de disque - - 1
64 Rape n°1 - - 1
65 Vis TFF M3x8 - - 8
66 Baïonnette de disque - - 2
67 Support lame - - 1
68 Cale de lame - - 2
69 Lame à trancher - - 4
70 Ecrou insert M3 - - 8
71 Vis TF PH M3x6 - - 4
72 Vis TF PH M3x12 - - 2
73 Vis TCB M3x8 - - 4
74 Pousse-légume 3826 3826 1
75 Cadre support surmoulé - - 1
76 Moyeu support grille - - 1
77 Grille 8x8 - - 1
78 Disque 8mm - - 1
79 Lames de disque à trancher - - 1

80 Vis de palier 9902 / 
9902.I - 2

81 Plateau disque à trancher 3-4-5 - - 1

82 Cale de 1.5mm - - 2

83 Vis TF PZ inox A2 M3x6 - - 4

84 Vis PZ inox M3x12 - - 2

85 Douille taraudée M3 - - 3

86 Vis à embase M3x6 - - 6

87 Porte-lames - - 2

88 Lame de disque à effiler 2x2 - - 78

Ce plan ne peut être reproduit ou communiqué à des tiers sans notre autorisation écrite

Matière : 1:10

CL_CL100

CL100

-
Rep Date Rev Ver App

Tol Gén : Echelle :
Dessiné

Vérifié
Approuvé
Code n° Date

0 02/07/2019 NL Original

NL 02/07/2019

Coupe-légumes avec une 
vitesse

PLAN N° :

TECHNICAL SPECIFICATIONS 

ELECTRICAL FEATURES

VOLTAGE 220 - 240 V / 50 - 60 Hz

POWER 1100 W

GENERAL INFORMATION

WIDTH  400 mm

HEIGHT  475 mm

DEPTH  505 mm

ELECTRICAL VEGETABLE SLICERS RANGE /  

WITH 2 SPEEDS & VARIABLE SPEED / Ref : CL150

3826

3827

3828

de CL1005 à CL1130

de CL2002 à CL2009

3844

3847

3848

 3851, 3852, 3856

3845-3846

CL4008 - CL5008

CL9000

CL9000

de CL3032 à CL3088

 5
10

m
m

 / 
20

" 

 2
15

m
m

 - 
8.

5"
 

 400mm / 16" 

 4
75

m
m

 / 
18

.7
" 

 5
10

m
m

 / 
20

" 

 505mm / 20" 

 4
75

m
m

 / 
18

.7
" 

 5
05

m
m

 / 
20

" 

 400mm / 16" 

 7
65

m
m

 / 
30

" 

 635mm / 25" 

Panneau de commande
Echelle : 1:2

ITEM NO. Designation Code_vente Code_Achat QTY.
1 Cuve aluminium 0453CL 0453CL 1
2 Pied 3825 3825 4
3 Socle aluminium 0452CL 0452CL 1
4 Induit du moteur seul - - 1
5 Roulement 0612 0612 2
6 Tôle stator de moteur de CL - - 1
7 Turbine de moteur 385119 385119 1
8 Rondelle élastique ondulée D47 385118 - 1
9 Insert de turbine 385120 - 1
10 Carter inférieur alu 0454CL 0454CL 1
11 Goupille 5x24 0763 0763 1
12 Axe de moteur 0811CL 0811CL 1
13 Goupille 5x28 0764 0764 1
14 Rondelle plate A2 série M d4 1304 1304 19
15 Vis CHC M5x100 inox A2 079988 079988 4
16 Joint à lèvre 40x28x7 0600CL 0600CL 1
17 Support de variateur 385121 385121 1
18 Variateur 230V MONO 9392.2 9392;2 1
19 Vis CHC M4x20 079992 079992 3
20 Ecrou frein M4 079987 079987 1
21 Vis CHC M4x8 A2 079986 079986 7
22 Support de capteur 385111 385111 3
23 Capteur 3822 3822 4
24 Ecroun bas M8 - - 8
25 Support de capteur de poignée 385112 385112 1
26 Support de carte à bouton 3806 3806 1
27 Circuit à boutons 3801 3801 1
28 Vis à tôle TCB 2.9x9.5 inox 079925 079925 5
29 Etiquette 1 vitesse ETIQ0070 ETIQ0070 1
30 Serre-câble 3823 3823 1
31 Cordon d'alimentation 3820 - 1
32 Palier d'axe de blocage 385115 385115 1
33 Axe de blocage 385117 385117 1
34 Boule d'axe 385114 385114 1
35 Ressort d'axe de blocage 385116 385116 1
36 Passe-fil D8 3824 3824 1
37 Axe de pince 385113 385113 2
38 Goupille 3x20 0744 0744 2
39 Bouchon D13 119965G 119965G 4
40 Pince fermée 385106 385106 1
41 Couvercle de pince 385106 385106 1
42 Vis M6x20 0796 0796 2
43 VIS TFHC M6x30 079985 079985 2
44 Tube de poignée 3843 3843 1
45 Tôle de poignée 3843 3843 1
46 Pivot de poignée 3843 3843 1
47 Butée arrière 3843 3843 2
48 Goulotte de poignée 3843 3843 1
49 Equerre haute 3843 3843 1
50 Pousse-légume 3843 3843 1
51 Equerre basse 3843 3843 2
52 Aimant 8x4 079948 079948 3
53 Loquet de couvercle 382805 382805 1
54 Obturateur 382803 382803 1
55 Attache de couvercle 382804 - 1
56 Vis TCB 3.9x13 079984 079984 2
57 Vis TCB 3.9x38 079983 079983 2
58 Capot de couvercle 3842 3842 1
59 Goulotte de couvercle 3842 3842 1
60 Ejecteur 3847 3847 1
61 Bac d'évacuation 3841 3841 1
62 Support de disque - - 1
63 Insert de disque - - 1
64 Rape n°1 - - 1
65 Vis TFF M3x8 - - 8
66 Baïonnette de disque - - 2
67 Support lame - - 1
68 Cale de lame - - 2
69 Lame à trancher - - 4
70 Ecrou insert M3 - - 8
71 Vis TF PH M3x6 - - 4
72 Vis TF PH M3x12 - - 2
73 Vis TCB M3x8 - - 4
74 Pousse-légume 3826 3826 1
75 Cadre support surmoulé - - 1
76 Moyeu support grille - - 1
77 Grille 8x8 - - 1
78 Disque 8mm - - 1
79 Lames de disque à trancher - - 1

80 Vis de palier 9902 / 
9902.I - 2

81 Plateau disque à trancher 3-4-5 - - 1

82 Cale de 1.5mm - - 2

83 Vis TF PZ inox A2 M3x6 - - 4

84 Vis PZ inox M3x12 - - 2

85 Douille taraudée M3 - - 3

86 Vis à embase M3x6 - - 6

87 Porte-lames - - 2

88 Lame de disque à effiler 2x2 - - 78

Ce plan ne peut être reproduit ou communiqué à des tiers sans notre autorisation écrite

Matière : 1:10

CL_CL100

CL100

-
Rep Date Rev Ver App

Tol Gén : Echelle :
Dessiné

Vérifié
Approuvé
Code n° Date

0 02/07/2019 NL Original

NL 02/07/2019

Coupe-légumes avec une 
vitesse

PLAN N° :

FRONT SIDE

TOP3826

3827

3828

de CL1005 à CL1130

de CL2002 à CL2009

3844

3847

3848

 3851, 3852, 3856

3845-3846

CL4008 - CL5008

CL9000

CL9000

de CL3032 à CL3088

 5
10

m
m

 / 
20

" 

 2
15

m
m

 - 
8.

5"
 

 400mm / 16" 

 4
75

m
m

 / 
18

.7
" 

 5
10

m
m

 / 
20

" 

 505mm / 20" 

 4
75

m
m

 / 
18

.7
" 

 5
05

m
m

 / 
20

" 

 400mm / 16" 

 7
65

m
m

 / 
30

" 

 635mm / 25" 

Panneau de commande
Echelle : 1:2

ITEM NO. Designation Code_vente Code_Achat QTY.
1 Cuve aluminium 0453CL 0453CL 1
2 Pied 3825 3825 4
3 Socle aluminium 0452CL 0452CL 1
4 Induit du moteur seul - - 1
5 Roulement 0612 0612 2
6 Tôle stator de moteur de CL - - 1
7 Turbine de moteur 385119 385119 1
8 Rondelle élastique ondulée D47 385118 - 1
9 Insert de turbine 385120 - 1
10 Carter inférieur alu 0454CL 0454CL 1
11 Goupille 5x24 0763 0763 1
12 Axe de moteur 0811CL 0811CL 1
13 Goupille 5x28 0764 0764 1
14 Rondelle plate A2 série M d4 1304 1304 19
15 Vis CHC M5x100 inox A2 079988 079988 4
16 Joint à lèvre 40x28x7 0600CL 0600CL 1
17 Support de variateur 385121 385121 1
18 Variateur 230V MONO 9392.2 9392;2 1
19 Vis CHC M4x20 079992 079992 3
20 Ecrou frein M4 079987 079987 1
21 Vis CHC M4x8 A2 079986 079986 7
22 Support de capteur 385111 385111 3
23 Capteur 3822 3822 4
24 Ecroun bas M8 - - 8
25 Support de capteur de poignée 385112 385112 1
26 Support de carte à bouton 3806 3806 1
27 Circuit à boutons 3801 3801 1
28 Vis à tôle TCB 2.9x9.5 inox 079925 079925 5
29 Etiquette 1 vitesse ETIQ0070 ETIQ0070 1
30 Serre-câble 3823 3823 1
31 Cordon d'alimentation 3820 - 1
32 Palier d'axe de blocage 385115 385115 1
33 Axe de blocage 385117 385117 1
34 Boule d'axe 385114 385114 1
35 Ressort d'axe de blocage 385116 385116 1
36 Passe-fil D8 3824 3824 1
37 Axe de pince 385113 385113 2
38 Goupille 3x20 0744 0744 2
39 Bouchon D13 119965G 119965G 4
40 Pince fermée 385106 385106 1
41 Couvercle de pince 385106 385106 1
42 Vis M6x20 0796 0796 2
43 VIS TFHC M6x30 079985 079985 2
44 Tube de poignée 3843 3843 1
45 Tôle de poignée 3843 3843 1
46 Pivot de poignée 3843 3843 1
47 Butée arrière 3843 3843 2
48 Goulotte de poignée 3843 3843 1
49 Equerre haute 3843 3843 1
50 Pousse-légume 3843 3843 1
51 Equerre basse 3843 3843 2
52 Aimant 8x4 079948 079948 3
53 Loquet de couvercle 382805 382805 1
54 Obturateur 382803 382803 1
55 Attache de couvercle 382804 - 1
56 Vis TCB 3.9x13 079984 079984 2
57 Vis TCB 3.9x38 079983 079983 2
58 Capot de couvercle 3842 3842 1
59 Goulotte de couvercle 3842 3842 1
60 Ejecteur 3847 3847 1
61 Bac d'évacuation 3841 3841 1
62 Support de disque - - 1
63 Insert de disque - - 1
64 Rape n°1 - - 1
65 Vis TFF M3x8 - - 8
66 Baïonnette de disque - - 2
67 Support lame - - 1
68 Cale de lame - - 2
69 Lame à trancher - - 4
70 Ecrou insert M3 - - 8
71 Vis TF PH M3x6 - - 4
72 Vis TF PH M3x12 - - 2
73 Vis TCB M3x8 - - 4
74 Pousse-légume 3826 3826 1
75 Cadre support surmoulé - - 1
76 Moyeu support grille - - 1
77 Grille 8x8 - - 1
78 Disque 8mm - - 1
79 Lames de disque à trancher - - 1

80 Vis de palier 9902 / 
9902.I - 2

81 Plateau disque à trancher 3-4-5 - - 1

82 Cale de 1.5mm - - 2

83 Vis TF PZ inox A2 M3x6 - - 4

84 Vis PZ inox M3x12 - - 2

85 Douille taraudée M3 - - 3

86 Vis à embase M3x6 - - 6

87 Porte-lames - - 2

88 Lame de disque à effiler 2x2 - - 78

Ce plan ne peut être reproduit ou communiqué à des tiers sans notre autorisation écrite

Matière : 1:10

CL_CL100

CL100

-
Rep Date Rev Ver App

Tol Gén : Echelle :
Dessiné

Vérifié
Approuvé
Code n° Date

0 02/07/2019 NL Original

NL 02/07/2019

Coupe-légumes avec une 
vitesse

PLAN N° :

3826

3827

3828

de CL1005 à CL1130

de CL2002 à CL2009

3844

3847

3848

 3851, 3852, 3856

3845-3846

CL4008 - CL5008

CL9000

CL9000

de CL3032 à CL3088

 5
10

m
m

 / 
20

" 

 2
15

m
m

 - 
8.

5"
 

 400mm / 16" 

 4
75

m
m

 / 
18

.7
" 

 5
10

m
m

 / 
20

" 

 505mm / 20" 

 4
75

m
m

 / 
18

.7
" 

 5
05

m
m

 / 
20

" 

 400mm / 16" 

 7
65

m
m

 / 
30

" 

 635mm / 25" 

Panneau de commande
Echelle : 1:2

ITEM NO. Designation Code_vente Code_Achat QTY.
1 Cuve aluminium 0453CL 0453CL 1
2 Pied 3825 3825 4
3 Socle aluminium 0452CL 0452CL 1
4 Induit du moteur seul - - 1
5 Roulement 0612 0612 2
6 Tôle stator de moteur de CL - - 1
7 Turbine de moteur 385119 385119 1
8 Rondelle élastique ondulée D47 385118 - 1
9 Insert de turbine 385120 - 1

10 Carter inférieur alu 0454CL 0454CL 1
11 Goupille 5x24 0763 0763 1
12 Axe de moteur 0811CL 0811CL 1
13 Goupille 5x28 0764 0764 1
14 Rondelle plate A2 série M d4 1304 1304 19
15 Vis CHC M5x100 inox A2 079988 079988 4
16 Joint à lèvre 40x28x7 0600CL 0600CL 1
17 Support de variateur 385121 385121 1
18 Variateur 230V MONO 9392.2 9392;2 1
19 Vis CHC M4x20 079992 079992 3
20 Ecrou frein M4 079987 079987 1
21 Vis CHC M4x8 A2 079986 079986 7
22 Support de capteur 385111 385111 3
23 Capteur 3822 3822 4
24 Ecroun bas M8 - - 8
25 Support de capteur de poignée 385112 385112 1
26 Support de carte à bouton 3806 3806 1
27 Circuit à boutons 3801 3801 1
28 Vis à tôle TCB 2.9x9.5 inox 079925 079925 5
29 Etiquette 1 vitesse ETIQ0070 ETIQ0070 1
30 Serre-câble 3823 3823 1
31 Cordon d'alimentation 3820 - 1
32 Palier d'axe de blocage 385115 385115 1
33 Axe de blocage 385117 385117 1
34 Boule d'axe 385114 385114 1
35 Ressort d'axe de blocage 385116 385116 1
36 Passe-fil D8 3824 3824 1
37 Axe de pince 385113 385113 2
38 Goupille 3x20 0744 0744 2
39 Bouchon D13 119965G 119965G 4
40 Pince fermée 385106 385106 1
41 Couvercle de pince 385106 385106 1
42 Vis M6x20 0796 0796 2
43 VIS TFHC M6x30 079985 079985 2
44 Tube de poignée 3843 3843 1
45 Tôle de poignée 3843 3843 1
46 Pivot de poignée 3843 3843 1
47 Butée arrière 3843 3843 2
48 Goulotte de poignée 3843 3843 1
49 Equerre haute 3843 3843 1
50 Pousse-légume 3843 3843 1
51 Equerre basse 3843 3843 2
52 Aimant 8x4 079948 079948 3
53 Loquet de couvercle 382805 382805 1
54 Obturateur 382803 382803 1
55 Attache de couvercle 382804 - 1
56 Vis TCB 3.9x13 079984 079984 2
57 Vis TCB 3.9x38 079983 079983 2
58 Capot de couvercle 3842 3842 1
59 Goulotte de couvercle 3842 3842 1
60 Ejecteur 3847 3847 1
61 Bac d'évacuation 3841 3841 1
62 Support de disque - - 1
63 Insert de disque - - 1
64 Rape n°1 - - 1
65 Vis TFF M3x8 - - 8
66 Baïonnette de disque - - 2
67 Support lame - - 1
68 Cale de lame - - 2
69 Lame à trancher - - 4
70 Ecrou insert M3 - - 8
71 Vis TF PH M3x6 - - 4
72 Vis TF PH M3x12 - - 2
73 Vis TCB M3x8 - - 4
74 Pousse-légume 3826 3826 1
75 Cadre support surmoulé - - 1
76 Moyeu support grille - - 1
77 Grille 8x8 - - 1
78 Disque 8mm - - 1
79 Lames de disque à trancher - - 1

80 Vis de palier 9902 / 
9902.I - 2

81 Plateau disque à trancher 3-4-5 - - 1

82 Cale de 1.5mm - - 2

83 Vis TF PZ inox A2 M3x6 - - 4

84 Vis PZ inox M3x12 - - 2

85 Douille taraudée M3 - - 3

86 Vis à embase M3x6 - - 6

87 Porte-lames - - 2

88 Lame de disque à effiler 2x2 - - 78

Ce plan ne peut être reproduit ou communiqué à des tiers sans notre autorisation écrite

Matière : 1:10

CL_CL100

CL100

-
Rep Date Rev Ver App

Tol Gén : Echelle :
Dessiné

Vérifié
Approuvé
Code n° Date

0 02/07/2019 NL Original

NL 02/07/2019

Coupe-légumes avec une 
vitesse

PLAN N° :

OPTIONAL ACCESSORIES FOOD PROCESSOR MODE

• �CL8002 :  

SERRATED BLADE 

FOOD PROCESSOR 

FOR GRINDING, 

FOR HERBS, SPICES, 

PASTRY...

• �CL9001 :  

COMPLETE FOOD 

PROCESSOR KIT : 

BOWL, LID AND 

SMOOTH BLADE.


